
Outdoor Adirondack Chair 
With Ottoman And Side 

Table 3-Piece Set

DESIGNED IN CALIFORNIA



THANK YOU!

Sign up here:
JOIN THE WESTINTRENDS COMMUNITY

QUESTIONS OR COMMENTS?

PRODUCT REGISTRATION

FOLLOW, SHARE, & LEARN

ACCESSIBILITY - COMMUNITY - VALUE - SUSTAINABILITY



TABLE OF CONTENTS

ASSEMBLY INSTRUCTIONS

4Outdoor Adirondack Chair

9Round 18” Side Table



Outdoor Adirondack Chair

DESIGNED IN CALIFORNIA

Page 4 of 13



2 BOLT
M6 x 60mm

8 PCS

3 BOLT
M6 x 50mm

2 PCS

4 BOLT
M6 x 40mm

4 PCS

5 M6 NUT

8 PCS

1 BOLT
M6 x 80mm

2 PCS

6 M6 WASHER

8 PCS

CARE & MAINTENANCE

TOOLS  REQUIRED

HARDWARE

PARTS

330 LBS
1 PERSONALLEN WRENCH

(PROVIDED)
WRENCH

(PROVIDED)

A

1 PC

B

1 PC

C

1 PC

Page 5 of 13



PARTS

E

1 PC

F

1 PC

H

1 PC

G

1 PC

D

1 PC

PRODUCT ASSEMBLY - OVERALL VIEW

B
D

F

C
A

G E

H

Page 6 of 13



2

PRODUCT ASSEMBLY

1  to  Hardware #2 Bolt, 
 and Hardware #5 Nut

 and 

Hardware #4 Bolt

E
F

H

A 2

4

2

2

6
5

F2

4

2
2

 to Hardware #2 Bolt, 
 and Hardware #5 Nut

 to .

2

2

6

F

E

C

D

5         

5
6

C

E

Page 7 of 13



4

PRODUCT ASSEMBLY

3  to  and 
Hardware #1 Bolt

 to Hardware #3 Bolt

1

3

B

A

C
D

3

1

Hardware #4 Bolt.

4

4
4

G

A

Page 8 of 13



Round 18” Side Table

DESIGNED IN CALIFORNIA

Page 9 of 13



2 ALLEN
WRENCH

1 PC

1 BOLT
M6 x 40mm

8 PCS

NOTICE

TOOLS  REQUIRED

HARDWARE

PARTS

TABLE
180 LBS

1 PERSONALLEN WRENCH
(PROVIDED)

A  TABLE TOP

1 PC

B

4 PCS

C CROSS FEET

2 PCS

Page 10 of 13



PRODUCT ASSEMBLY - OVERALL VIEW

PRODUCT ASSEMBLY

Part C Cross Feet Hardware #1 Bolt1

B
B

C

B

B

1

1

B

BB

B

B

B

B

B

A

AC          c

A

B B
B

B

C C

B
B

C 1

1

Page 11 of 13



PRODUCT ASSEMBLY

2 Part C Cross Feet Hardware #1 Bolt

3

B

B

C

1

1

B

B

C
1

1

 to Part A 
Table Top Hardware #1 Bolt

A

B

B

B

C

B

1

1
1

1

A

B

BB

B

CC

1

1
1

1

Page 12 of 13



REGISTRATION & REFUND POLICY

HAVING TROUBLE

CLEANING TIPS

REGULAR CLEAN:

QUICK CLEAN: 

•

Page 13 of 13


